= (CS

FCC CFR47 PART 22 SUBPART H
AND PART 24 SUBPART E
CERTIFICATION TEST REPORT
FOR
CDMA CELL-PCS MODULE
MODEL NUMBER: PA3547E-1HSD
FCC ID: CJ6UPA3547G3
REPORT NUMBER: 07U11140-1, REVISION B1
ISSUE DATE: JULY 13, 2007
Prepared for
TOSHIBA CORPORATION
OME COMPLEX, 2-9, SUEHIRO-CHO
TOKYO, 198-8710, JAPAN
Prepared by
COMPLIANCE CERTIFICATION SERVICES
47173 BENICIA STREET
FREMONT, CA 94538, USA

TEL: (510) 771-1000
FAX: (510) 661-0888

NVIAD

NVLAP LAB CODE 200065-0



REPORT NO: 07U11140-1B1 DATE: JULY 13,2007

EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3
Revision History
Issue
Rev. Date Revisions Revised By
--- 07/03/07 Initial Issue T. Chan
B 07/11/07 Corrected Applicant Address T. Hong
Bl 07/13/07 Corrected typos T. Hong
Page 2 of 2
COMPLIANCE CERTIFICATION SERVICES DOCUMENT NO: CCSUP4031A
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 07U11140-1B1

DATE: JULY 13,2007

EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3
TABLE OF CONTENTS
1. ATTESTATION OF TEST RESULTS 4
2. TEST METHODOLOGY 5
3. FACILITIES AND ACCREDITATION 5
4. CALIBRATION AND UNCERTAINTY 5
4.1. MEASURING INSTRUMENT CALIBRATION ........cccooviiiiiiiiiiiiiiiiiiienieseese sttt 5
4.2, MEASUREMENT UNCERTAINTY .....cccooiiiiiiiiiiiiinit ittt 5
5. EQUIPMENT UNDER TEST 6
5.1, DESCRIPTION OF EUT ...ccooooiiiiiiiiiiiit ettt ettt 6
5.2.  DESCRIPTION OF CLASS II PERMISSIVE CHANGE ...........ccccooviiiiiiiiiiiiiiiiiiiieiieeeneene 6
5.3, MAXIMUM QUTPUT POWER ....c.coooiiiiiiiiiiieiititeee sttt e 6
5.4.  DESCRIPTION OF AVAILABLE ANTENNAS ........cocoiiiiiiiiiiiiiiieiest ettt 6
5.5, SOFTWARE AND FIRMWARE ......ccccocviiiiiiiiiiiiiiiiieit ettt ettt 7
5.6,  WORST-CASE CONFIGURATION AND MODE............cccccoceivimiiniiininiiiiiniiiiciinteieniteeee e 9
5.7. DESCRIPTION OF TEST SETURP ......cc.cccoooiiiitiiiiiiiiiienteteeet ettt 10
6. TEST AND MEASUREMENT EQUIPMENT 12
7. LIMITS AND RESULTS .uccovinininrnsensnnsenssessnssnessessesssessessaessessesssssssssaessessassssssesne .13
7.d. REPOWER QUTPUT ........cccoociiiiiiiiaiiiiiiei ettt 13
7.2.  MAXIMUM PERMISSIBLE EXPOSURE ........ccccccooiiiiiiiiiiiiniiiiiiiit ettt 24
7.3.  FIELD STRENGTH OF SPURIOUS RADIATION.........c.cccccooviimiiiiiiiiiiiiiiiiiicnieneeec e, 27
8. SETUP PHOTOS........... 36

Page 3 of 3

COMPLIANCE CERTIFICATION SERVICES
47173 BENICIA STREET, FREMONT, CA 94538, USA

DOCUMENT NO: CCSUP4031A
TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: TOSHIBA CORPORATION
OME COMPLEX, 2-9, SUEHIRO-CHO
TOKYO, 198-8710, JAPAN

EUT DESCRIPTION: CDMA CELL-PCS MODULE
MODEL: PA3547E-1HSD

SERIAL NUMBER: 47012791J

DATE TESTED: JUNE 19-20 2007

APPLICABLE STANDARDS

STANDARD TEST RESULTS
FCC PART 22 SUBPART H NO NON-COMPLIANCE NOTED
FCC PART 24 SUBPART E NO NON-COMPLIANCE NOTED

Compliance Certification Services, Inc. tested the above equipment in accordance with the requirements
set forth in the above standards. The test results show that the equipment tested is capable of
demonstrating compliance with the requirements as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way
unless done so by Compliance Certification Services and all revisions are duly noted in the revisions
section. Any alteration of this document not carried out by Compliance Certification Services will
constitute fraud and shall nullify the document. No part of this report may be used to claim product
certification, approval, or endorsement by NVLAP, NIST, or any government agency.

Approved & Released For CCS By: Tested By:
M % Ym«\d@m UGN
! : "":'P'
THU CHAN MENGISTU MEKURIA
EMC SUPERVISOR EMC ENGINEER
COMPLIANCE CERTIFICATION SERVICES COMPLIANCE CERTIFICATION SERVICES
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with TIA/EIA 603C (2004), ANSI
C63.4-2003, FCC CFR 47 Part 2, FCC CFR 47 Part 22H and 24E.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 Benicia Street, Fremont,
California, USA. The sites are constructed in conformance with the requirements of ANSI C63.4, ANSI
C63.7 and CISPR Publication 22. All receiving equipment conforms to CISPR Publication 16-1, “Radio
Interference Measuring Apparatus and Measurement Methods.”

CCS is accredited by NVLAP, Laboratory Code 200065-0. The full scope of accreditation can be viewed
at http://www.ccsemc.com.

4. CALIBRATION AND UNCERTAINTY

41. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated in
accordance with the manufacturer's recommendations, and is traceable to recognized national standards.

4.2. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the apparatus:

PARAMETER UNCERTAINTY
Radiated Emission, 30 to 200 MHz +/-3.3 dB
Radiated Emission, 200 to 1000 MHz +4.5/-2.9 dB
Radiated Emission, 1000 to 2000 MHz +4.5/-2.9 dB
Radiated Emission, Above 2000 MHz +/-4.3 dB
Power Line Conducted Emission +/-2.9 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

5. EQUIPMENT UNDER TEST

5.1. DESCRIPTION OF EUT

The EUT is a CDMA Cell-PCS Module installed in Toshiba Portege R500 Laptop

The module supports GSM, GPRS, EGPRS, WCDMA, and WCDMA+HSPDA. Device capabilities are
documented in the theory of operation.

The radio module is manufactured by Toshiba Corporation.

5.2. DESCRIPTION OF CLASS Il PERMISSIVE CHANGE

The major change under this application is: added new higher antenna gain-TMZ007.

5.3. MAXIMUM OUTPUT POWER

The transmitter has a maximum ERP and EIRP output powers as follows:

Part 22 (824 - 849MHz) & Part 24 (1850 - 1910MHz) Authorized Band:

Frequency Range Modulation ERP ERP
Peak Power Peak Power
(MHz) (dBm) (mW)
824.2 - 848.8 GPRS 30.60 1148.15
824.2 - 848.8 EGPRS 28.90 776.25
826.4 - 846.6 WCDMA+HSPDA 26.40 436.52
Frequency Range Modulation EIRP EIRP
Peak Power Peak Power
(MHz) (dBm) (mW)
1850.2 - 1909.8 GPRS 29.40 870.96
1850.2 - 1909.8 EGPRS 27.30 537.03
1852.4-1907.6 WCDMA+HSPDA 26.20 416.87

5.4. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes 2xDipole antennas, with a maximum gain of 1.40dBi.for Cell band and 0.47dBi for
PCS band.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

5.5. SOFTWARE AND FIRMWARE

This procedure assumes the Agilent 8960 Test Set has the following applications installed and with valid
license.

GPRS Mode
e Call Setup > Shift & Preset
Active Cell > Active Cell (GPRS)
Connection Type > ETSI Type A
BCH Parameters > Cell Band > PCS or GSM850 (US band)
TCH Parameters > Traffic Band > PCS or GSM850 (US band)
> MS TX Level > 3 (33dBm for Cell band); 3 (30dBm for PCS band)
e PDTCH > Multislot Config > 1 Down, 4 Up
> MS TX Level > 3 (33dBm Cell band); 3 (30dBm PCS band)
> Coding Scheme > CS-4
e Press “Start Data Connection”

EGPRS Mode
Call Setup > Shift & Preset
Active Cell > Active Cell (EGPRS)
Connection Type > ETSI Type A
BCH Parameters > Cell Band > PCS or GSM850 (US band)
TCH Parameters > Traffic Band > PCS or GSM850 (US band)
> MS TX Level > 6 (27dBm Cell band); 5 (26dBm PCS band)

e PDTCH > Multislot Config > 1 Down, 4 Up

> MS TX Level > 6 (27dBm Cell band); 5 (26dBm PCS band)

> Modulation Coding Scheme > Downlink > As Uplink

> Uplink > MSC-5 (8PSK)

o Press “Start Data Connection” and you will see “Transferring”
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

UMTS

HSPDA

Call Setup > Shift & Preset

Cell Parameters: PS Domain Information > Present
= ATT (IMSI Attach) Flag State > Set

Security Parameter - System Operations > None

Channel Type:
= RMC: 12.2k, 64k, 144k, or 384k

= AMC:12.2UL/64/DL AM RMC, 12.2 UL / 144/ DL AM RMC, or

12.2 UL / 384/ DL AM RMC,

Paging Service: RB Test Mode
Channel (UARFCN) Parms:
PCS band Cell band
= DL Channel: 9662 /9800 /9938 / 4357 / 4407 | 4458
= UL Channel: 9262 /9400 /9538 /4132 /4182 /4233
DL DTCH Data: All Ones

RLC Reestablish: Off
Call Limit State: Off
Call Drop Timer: Off

SRB Config.:  13.6k DCCH
UE Target Power: 25 dBm
UL CL Power Ctrl Parameters
= UL CL Power Ctrl Mode: All Up Bits

Uplink Parameter:
= UPLINK DPCH Bc / Bd Control: Manual
= Manual Uplink DPCH Bc: 9
= Manual Uplink DPCH Bd: 15

Channel Type: 12.2k+HSPDA
HSPDA Parameters:
o HSPDA RB Test Mode Setup

HS-DSCH Configuration Type: FRC
FRC Type: H-Set 3
CN Domain: CS Domain
Uplink 64k DTCH for HSPDA Loopback State: On
HS-DSCH Data Pattern: All Ones
RLC Header on HS-DSCH: Present
o HSPDA Uplink Parameters

= DeltaACK: 5

= DeltaNACK: 5

= DeltaCQl: 2
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

5.6. WORST-CASE CONFIGURATION AND MODE

Based on the above results from the different modulations, GSM850, GPRS, WCDMA, and
WCDMA-+HSPDA modulations are to be the worst-case scenario for all measurements.

The worst-case channel is determined as the channel with the highest output power. The highest measured
output power was at high channel for GSM cell band and Low channel for GSM 1900 band. For
WCDMA+HSPDA modulation, the highest power was at high channel for Cellular band and low channel
for PCS band.
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REPORT NO: 07U11140-1B1

EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

5.7.

SUPPORT EQUIPMENT

DESCRIPTION OF TEST SETUP

PERIPHERAL SUPPORT EQUIPMENT LIST
Description Manufacturer Model Serial Number FCC ID
Laptop Toshiba PPRSOE-AAAL1S 47012791J DoC
AC Adapter Toshiba PA32P2U-2ACA G71CU02SC10 DoC
F‘I/—‘V ll‘-C;Cb‘b CUIIHITUIIICAatioILnn Agllent E55 1 SC US41070176 DOC
/0 CABLES
1/0 CABLE LIST
Cable Port # of Connector Cable Cable Remarks
No. Identical Type Type Length
Ports
1 AC 2 US 115V Un-shielded 2m NA
DC 1 DC Un-shielded 2m NA
3 RF In/Out 1 N-Type Un-shielded 2m To link EUT
TEST SETUP

The EUT is installed in Toshiba Tablet laptop during the tests. The Wireless Communication test set
exercised the EUT.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

SETUP DIAGRAM FOR TESTS

Wireless
Communication Test
Set

AC Adapter

115VAC 60Hz
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REPORT NO: 07U11140-1B1
EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

TEST EQUIPMENT LIST

Description Manufacturer [Model Serial Number |Cal Due
Spectrum Analyzer 3 Hz ~ 44 GHz Agilent / HP E4446A MY45300064 03/18/08
Antenna, Horn 1 ~ 18 GHz EMCO 3115 6717 04/15/08
Preamplifier, 1 ~26.5 GHz Agilent / HP 8449B 3008A00931 08/01/07
Antenna, Bilog 30 MHz ~ 2 Ghz Sunol Sciences JBI A0022704 08/13/07
Communications Test Set Agilent E5515C US41070176 10/19/07
2.7GHz HPF MicroTronic HPM13194 2 CNR
1.5GHz HPF MicroTronic HPM13195 1 CNR
Signal Generator 2 -40 GHz R&S SMP04 DE 34210 06/02/08
Signal Generator 1024 MHz R&S SMYO01 DE 12311 05/10/08
Dipole EMCO 3121C-DB2 22435 03/20/08
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REPORT NO: 07U11140-1B1
EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

7. LIMITS AND RESULTS

7.1. RF POWER OUTPUT

LIMIT

22.913(a) The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.
24.232(b) Mobile/portable stations are limited to 2 watts e.i.r.p. peak power and the equipment must
employ means to limit the power to the minimum necessary for successful communications.

TEST PROCEDURE

ANSI/ TIA / EIA 603 Clause 2.2.17

RESULTS

No non-compliance noted.

GSM&50 CELL GPRS Modulation

Channel Frequency ERP ERP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 824.2 29.70 933.25
Middle 837.0 30.00 1000.00
High 848.8 30.60 1148.15
GSM850 CELL EGPRS Modulation
Channel Frequency ERP ERP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 824.2 27.90 616.60
Middle 837.0 28.30 676.08
High 848.8 28.90 776.25
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REPORT NO: 07U11140-1B1

DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE

FCC ID: CJ6UPA3547G3

1900MHz GPRS PCS Modulation

Channel Frequency EIRP EIRP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 1850.20 29.40 870.96
Middle 1880.00 28.40 691.83
High 1909.80 28.90 776.25
1900MHz EGPRS PCS Modulation
Channel Frequency EIRP EIRP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 1850.20 27.30 537.03
Middle 1880.00 26.40 436.52
High 1909.80 27.20 524.81
WCDMA CELL CDMA Modulation
Channel Frequency ERP ERP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 826.4 25.20 331.13
Middle 836.4 25.00 316.23
High 848.6 25.30 338.84
WCDMA PCS CDMA Modulation
Channel Frequency EIRP EIRP
Peak Power Peak Power
(MHz) (dBm) (mW)
Low 1852.40 26.10 407.38
Middle 1880.00 25.60 363.08
High 1907.60 25.20 331.13
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REPORT NO: 07U11140-1B1
EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

WCDMA+HSPDA CELL CDMA Modulation

Channel Frequency ERP ERP
Peak Power Peak Power

(MHz) (dBm) (mW)

Low 826.4 25.90 389.05

Middle 836.4 25.80 380.19

High 848.6 26.40 436.52

WCDMA+HSPDA PCS CDMA Modulation

Channel Frequency EIRP EIRP
Peak Power Peak Power

(MHz) (dBm) (mW)

Low 1852.40 26.20 416.87

Middle 1880.00 25.70 371.54

High 1907.60 26.00 398.11
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REPORT NO: 07U11140-1B1

EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

GSM850 GPRS Output Power (ERP)

Compliance Certification Services, Fremont Sm Chamber Site

Company:
Project #:
Date:

High Frequency Substitution MMeasurement

Test Engineer:
Configuration:

Mode:

Test Equipment:

Receiving: Sunol T122, and Sm Chamber N-type Cable (Setup this one for testing EUT)

TORHIBA
O7U11140
61942007

MENGISTU MEKURLA
EUT insiide the Laptop
T 850MHz, GPRE MODE

Substitution: Dipole 8/N: 00022117, and 4t SMA Cable Warehouse 5/N: 177081002

f
MHz

SA reading
(dBuVim)

Ant. Pol.
HY)

SG reading
{dBn)

CL
(dB)

Gam

(dBd)

ERP
{dBin)

Linit
{dBin)

Margm
(dB)

82420

1038

302

05

a0

207

385

-8.7

82420

103.1

i
H

278

0s

00

273

a8s

-11.2

837.00

1036

3046

0.6

o0

300

385

-85

837.00

1048

M
H

297

06

a0

29.1

385

94

848.80

1045

313

0.7

00

3046

ass

-8

848.80

1042

28.7

0.7

on

280

385
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM850 EGPRS Output Power (ERP)

High Frequency Substitution MMeasurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 071011140

Date: 61942007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: TH 8500 Hz, EGPRSE MODE

Test Equipment:
Receiving: Sunol T122, and Sm Chamber N-type Cable (Setup this one for testing EUT)

Substitution: Dipole 8/N: 00022117, and 4t SMA Cable Warehouse 5/N: 177081002

f SAreadng! Ant.Pol | SG reading CL Gam ERP Lomt | Margin
MHz (dBuVim) HV) {dBn) (dB) (dBd) {dBin) {dBn}) (dB)

82420 1020 M 284 05 a0 279 385 -105
H

82420 101.0 257 0s 00 252 a8s -132

837.00 1019 M 289 0.6 o0 283 385 -10.1
837.00 1024 H 275 06 a0 269 385 -115

848.80 1028 204 0.7 00 280 ass 96
848.80 1033 278 0.7 on 271 385 -114

Rev. 1247
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

Cell Band WCDMA Output Power (ERP)

High Frequency Substitution MMeasurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 6192007

Test Engineer: MENGISTU MEEURLA
Configuration: EUT Inside the Laptop
Mode: TH 850 Hz, WODMA MODE

Test Equipment:
Receiving: Sunol T122, and Sm Chamber N-type Cable (Setup this one for testing EUT)

Substitution: Dipole 5/N: 00022117, and 4ft SMA Cable Warehouse 5/N: 177081002

f SAreading! Aut.Pol. | SG reading CL Gam ERT Lomt | Margin
MHz {dBuV/m) {H/V) {dBm) (dB}) (dBd) {dBm) : (dBm) (dB)

82640 203 i 257 0s 00 252 a|s -132
H

82640 2746 223 0s 00 218 s -16.6

837.00 98.6 256 0.6 00 250 a8s -134
837.00 96.7 216 046 00 210 a|s -174

846.60 9902 260 07 00 253 385 -13.1
846.60 277 222 07 00 215 ass -169

Fewv. 1247
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Cell Band WCDMA+HSPDA Output Power (ERP)

High Frequency Substitution I easurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 61942007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: TE 850IMHz, H3DPA MODE

Test Equipment:
Feceiving: Sunol T122, and Sm Chamber N-type Cable (Setup this one for testing EUT)

Substitution: Dipele 5/N: 00022117, and 4ft SVIA Cable Warehonse 5/N: 177081002

f SAveading: Ant. Pol. | SG reading CL Gain ERT Lumt | Margin
MHz {dBuV/m) ({H/V) {dBm) {dB) {dBd) {dBm) : {dBm) (dB})

826 40 100.0 v 264 0s 0.0 250 s -128
82640 o83 H 230 0s 0.0 25 s -150

837.00 994 v 264 0.6 0.0 258 38s -12.6
H

837.00 978 27 046 0.0 221 s -163

846 .60 1003 271 07 00 264 385 -120
846 .60 98.6 23.1 07 0.0 224 38s -16.0

Fewv. 1247
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM1900 Band GPRS Output Power (EIRP)

High Frequency Fundamental Measurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 61942007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: T 19000 He, GPRS MODE

Test Equipment:
Receiving: Hoin T73, and 12ft S/N: 197209005 (Setup this one for testing EUT)
Substitution: Horn To0 Substitution, 4ft SMA Cable Warehouse 5/N: 177081002

f SAveading | Ant. Pol. | SG reading CL Gam EIRF Limit | Margin
GHz {dBuV/m) {H/V) {dBm) {dB}) {dB1) {dBm) | (dBm) (dB})

954 v 220 09 83 294 330 3.6
H

910 17.1 09 83 M5 330 85
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM1900 Band EGPRS Output Power (EIRP)

High Frequency Fundamental Measurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 6/19/2007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT inside the Laptop
Mode: T 19000 He, EGPES MODE

Test Equipment:
Receiving: Horm T73, and 12ft S/N: 197209005 (Setup this one for testing EUT)
Substitution: Hoin To0 Substitution, 4ft SMA Cable Warehouse 5/N: 177081002

SAveading | Ant. Pol. | SG reading CL Gam EIRF Margm
GHz (dBuVim) HV) (dB1n) (dB) (dB1) {dBn) (dB)

1.850 933 v 190 09 83 273 5.7
1850 888 H 149 09 83 223 -10.7

1880 933 v 190 09 83 264 6.6
H

1.880 884 136 09 83 210 -120

1910 93.0 197 09 84 272 -58
1910 87.7 149 09 84 224

Rev. 1247
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

PCS Band WCDMA Output Power (EIRP)

High Frequency Fundamental Measurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 6/19/2007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop

Mode: T 19000 Hz, WCDMA MODE

Test Equipment:
Receiving: Hoin T73, and 12ft S/N: 197209005 (Setup this one for testing EUT)
Substitution: Horn To0 Substitution, 4ft SMA Cable Warehouse 5/N: 177081002

f SAveading | Ant. Pol. | SG reading CL Gam FIRF Limit | Margin
GHz {dBuV/m) (H/V) {dBm) (dB) {dB1) {(dBm) | (dBm) (dB)

1852 92.1 v 18.7 0g 83 26.1 330 69
H

1852 87.7 138 09 83 212 330 -118

1.880 925 N 182 09 83 256 330 -T4
1.880 87.1 H 123 09 83 19.7 330

1908 910 17.7 0g 84 252 330
1.908 50 13.1 09 84 206 330

Rev. 1.247
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

PCS Band WCDMA + HSPDA Output Power (EIRP)

High Frequency Fundamental Measurement
Compliance Certification Services, Fremont Sm Chamber Site

Company: TOSHIBA

Project #: 07011140

Date: 6/19/2007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Insidde the Laptop
Mode: T 19000 Hz, HEDPA MODE

Test Equipment:
Receiving: Hoin T73, and 12ft S/N: 197209005 (Setup this one for testing EUT)
Substitution: Horn To0 Substitution, 4ft SMA Cable Warehouse 5/N: 177081002

f SAveading | Ant. Pol. | SG reading CL Gam FIRF Limit | Margin
GHz {dBuV/m) (H/V) {dBm) (dB) {dB1) {(dBm) | (dBm) (dB)

1852 922 v 188 0g 83 262 330 68
H

1852 6.1 122 09 83 196 330 -134

1.880 9216 N 183 09 83 257 330 73
1.880 854 H 10.6 09 83 18.0 330

1908 918 185 0g 84 260 330
1.908 873 145 09 84 220 330

Rev. 1.247
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

7.2, MAXIMUM PERMISSIBLE EXPOSURE

LIMITS

§1.1310 The criteria listed in Table 1 shall be used to evaluate the environmental impact of human
exposure to radio-frequency (RF) radiation as specified in §1.1307(b), except in the case of portable

devices which shall be evaluated according to the provisions of §2.1093 of this chapter.

TABLE 1—LIMITS FOR MAXIMUM FERMISSIELE EXPOSURE (MPE)

Electric fisld Magnstic fiskd . . .
Frequency rangs Power density Averaging time
iMHz) strength strength W emz) iminutzs)
(A} Limits for OccupationaliControlled Exposures
D330 G614 1.63 *(100) 3]
3.0-30 . 18427 4. 897 (90072} 3]
30-300 61.4 0.163 1.0 4]
300-15 frao0 3]
1500100 5 i
{B) Limits for General Population/Uncontrolled Exposura

D134 G614 1.63 *(100) 20
T B24 7 2.19F {180/ a0

TABLE 1—LIMITS FOR MAXIMUM FERMISSIELE EXPOSURE (MPE)I—Continued

. Electric fisld Magnetic fisld . ' P
Frequency rangs FPower dansity Avaraging time
(M HE) strength strengih (i e iminutes)
30-300 275 0073 0.2 20
300-15 11500 20
1500100, 00 1.0 20

f = frequency in MHz

* = Plans-wave equivalent power density

NGTE 1 7O TaBLE 1: Cceupational/controlled limits apply in situations in which persons are exposed as a consequence of their
amployment provided those persons are fulli,' aware of the potential for exposure and can exemcie conirol over their exposurs.
Limits for occu pationalcontrollad exposure also apply in situations when an individual is transient through a location where ocou-
pationalicontrolled limits apply provided he or she is made aware of the potential for exposurs,

NOTE 2 To TABLE 1: General populationfuncontrolled exposures apply in situations in which the general public may be ex-
posed, orin which persons that are exposed as a conssquence of their employment may not be fully aware of the potential for
exposure of can nol exerciss control over their exposurs.
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REPORT NO: 07U11140-1B1
EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

CALCULATIONS

Given
E=V@0*P*G)/d
and
S=E~2/3770
where
E = Field Strength in Volts/meter
P = Power in Watts
G = Numeric antenna gain
d = Distance in meters
S = Power Density in milliwatts/square centimeter

Combining equations and rearranging the terms to express the distance as a function of the remaining

variables yields:
d =V ((30*P*G) /(3770 * S))

Changing to units of Power to mW and Distance to cm, using:

P (mW) =P (W) /1000 and
d (cm) =100 * d (m)
yields
d =100 * ((30 * (P/ 1000) * G) /(3770 * S))
d=0282*V(P*G/S)
where
d = distance in cm
P =Power in mW
G = Numeric antenna gain
S = Power Density in mW/cm”"2

Substituting the logarithmic form of power and gain using:

P (mW)=10" (P (dBm)/ 10) and

G (numeric) = 10 ~ (G (dBi) / 10)
yields

d=0.282* IOA((P+G)/20)/\/S
where

d = MPE distance in cm

P = Power in dBm

G = Antenna Gain in dBi

S = Power Density Limit in mW/cm”"2

Equation (1)

Equation (1) and the measured peak power is used to calculate the MPE distance.
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REPORT NO: 07U11140-1B1
EUT: CDMA CELL-PCS MODULE

DATE: JULY 13, 2007
FCC ID: CJ6UPA3547G3

LIMITS

From §1.1310 Table 1 (B), S= 1.0 mW/cm"2

RESULTS

No non-compliance noted: (MPE distance equals 20 cm)

Mode MPE Output Antenna Power
Distance Power Gain Density
(cm) (dBm) (dBi) (mW/em”2)
GSM850MHz Celllar 20.0 30.60 1.40 0.31
GSM1900 MHz PCS 20.0 29.40 0.47 0.19
WCDMA+HSPDA Celllar 20.0 26.40 1.40 0.12
WCDMA+HSPDA PCS 20.0 26.20 0.47 0.09

NOTE: For mobile or fixed location transmitters, the minimum separation distance is 20 cm, even if
calculations indicate that the MPE distance would be less.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007

EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3
7.3. FIELD STRENGTH OF SPURIOUS RADIATION
LIMIT

§22.917 (e) and §24.238 (a) Out of band emissions. The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting power (P) by a factor of at least 43
+ 10 log (P) dB.

TEST PROCEDURE

ANSI / TIA / EIA 603C Clause 2.2.12, FCC 22.917 (h), & FCC 24.238 (b)

RESULTS

No non-compliance noted.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM850 GPRS Spurious & Harmonic (ERP)

High Frequency Substitution Measurement
Comphance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07111140

Date: 672042007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Made: TE 2300Hz, GFRS MODE

Test Equipment:

EMCO Horn 1-18 GHz ‘ Horn > 18GHz ‘ Limit ‘
Iv High Pass Filter
T60; §/N: 2238 @3m j j FCC 22 .

Hi Frequency Cables

Pre-amplifer 1-26 GHz Pre-amplifer 26-40GHz

2 F@-3% [ @-60) W2
T145 Agilent 30084

SA reading SG reading Gain ERP Lut ;| Margin
(dBuV/m) (dBm) (dBd) (dBm) | (dBm) (dB)

-260 -252 -130 -122
-43.7 . -414 -13.0 -284
522 . -499 -130 -369
-504 -48.7 -13.0 -357
-504 -49.7 -13.0 -36.7
-218 -20.0 -13.0 =70

533 . -51.1 -13.0 -38.1
-53.1 514 -130

FLE]
583
497
48.0
535
800
484
45.1

T

it R

eepterhi=r = R R

Rev. 4127
MNote: No other emissions were detected above the sysiem.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM850 EGPRS Spurious & Harmonic (ERP)

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07111140

Date: 62042007

Test Engineer: MENGISTU MEKURILA
Configuration: EUT Inside the Laptop
Mode: T 8500Hz, EGFRS MODE

Test Equipment:

[v High Pass Filter

EMCO Horn 118 GHz ‘ Horn > 18GHz ‘ Limit ‘
-

T60; §/N: 2238 @3m j j FCC 22

Hi Frequency Cables )
Pre-amplifer 1-26 GHe Pre-amplifer 26-40GHz

| T145 Agilent 30084 j | j

SAreading: Ant. Pol. | SG reading . 1 Gam ERP Margin
(dBuV/m) (H/V) (dBm) (dB) (dBi) (dBn) (dB)

(2 f) F@-38 [ @-68) M2

49.1
THh
453
470
817
454

-551 . -S540 -41.0
-268 -25.1 -12.1
-56.6 . 544 -41.4
-S54 . -545 -415
-21.0 -193 63

563 . -54.1 -41.1

Timm e

Mimim i

eepterhi=r = R R

Rev. 4127
MNote: No other emissions were detected above the sysiem noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

CELL Band WCDMA Spurious & Harmonic (ERP)

]

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07011140

Date: 62042007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: T 8500Hz, WCDMA MODE

Test Equipment:

EMCO Horn 1-18GHz ‘ Horn > 18GHz ‘ Limit ‘
[v High Pass Filter
T60; $/N: 2238 @3m j j FCC22 .

Hi Frequency Cables

Pre-amplifer 1-26GHz Pre-amplifer 26-40GHz
I~ (2 f) I 2~3f) | @-6f) W28
T145 Agilent 3008A .

SAveading; Ant Pol | SG reading C 1 Gain Margin
{dBuV/m) (H/V) (dBm) (dB) (dBi) (dB)

482 -56.1 . -42.1
475 -56.7 . 426
440 STR . 426
4790 557 . B -41.7
465 -569 . 428
44.1 STh . 424

MiT M=

MiIm T i

Rev. 4127
MNote: No other emissions were detected above the sysiem noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

CELL Band WCDMA+HSPDA Spurious & Harmonic (ERP)

High Frequency Substitution Measurement

Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07011140

Date: 62042007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: T 8500Hz, HSDPA MODE

Test Equipment:

EMCO Horn 1-18GHz ‘ Horn > 18GHz ‘ Limit ‘
[v High Pass Filter
T60;S/N:2238 @3m | j | FCC 22 j

Hi Frequency Cables

Pre-amplifer 1-26 GHe Pre-amplifer 26-40GHz ‘
| T145 Agilent 30084 j | j

SA reading SG reading . 1 Gam ERP Margin
(dBuV/m) (dBm) (dB) (dB1) (dBm) (dB)

(2 f) @3 [ @-6f) W28

463
473
465
453
4510

579 . -S68 - 438
-56.4 . . -54.8 - 418
571 . 562 - -432
582 . 571 - -44.1
570 - N 564 - -434

Dimimiai=

T M e i

MiIT M=

Rev. 4127
MNote: No other emissions were detected above the sysiem noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM1900 Band GPRS Spurious & Harmonic (EIRP)

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07111140

Date: 62042007

Test Engineer: MENGISTU MEKURILA
Configuration: EUT inside the Laptap
Mode: T 19000Hz, GPRES MODE

Test Equipment:

EMCO Horn 1-18GHz ‘ Horn > 18GHz ‘ Limit ‘
[v High Pass Filter
T60;§/N:2238 @3m  ~| j | FCC 24 j

Hi Frequency Cables

Pre-amplifer 1-26 GHz Pre-amplifer 26-40GHz ‘

| T144 Miteq 3008400 j | j

(2 f) F@-38 [ @-68) M2

SA reading SG reading . Gam EIRP Margin
(dBuV/m) (dBm) (dB) (dBm) (dB)

45.1 -538 . -50.1 - -37.1
428 -505 -469 - -339
454 -534 . -49.7 - -36.7
434 -48.8 -452 - -322

Rev 4127
MNote: No other emissi d ahove the system noise floor.

Page 32 of 32

COMPLIANCE CERTIFICATION SERVICES DOCUMENT NO: CCSUP4031A
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of CCS.



REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

GSM1900 Band EGPRS Spurious & Harmonic (EIRP)

]

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07011140

Date: 62042007

Test Engineer: MENGISTU MEKURLA
Configuration: EUT Inside the Laptop
Mode: T 1900MHz, EGPRS MODE

Test Equipment:

[v High Pass Filter

EMCO Horn 118 GHz ‘ Horn > 18GHz ‘ Limit ‘
-

T60; §/N:2238 @3m j j FCC24

Hi Frequency Cables ;
Pre-amplifer 1-26 GHz Pre-amplifer 26-40GHz
[ (2 ft) 23 | @6 W2
T145 Agilent 3008A

SA reading SG reading . Gam Margin
{dBuV/m) (dBm) (dB) (dB)

453 5146 . - - -349
428 -49.1 - - -325
442 527 . - - -350
428 -482 - - 316

Rev 4127
MNote: No other emissi d ahove the system noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

PCS Band WCDMA Spurious & Harmonic (EIRP)

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07111140

Date: 62042007

Test Engineer: MENGISTU MEKURILA
Configuration: EUT Inside the Laptop

Mode: TE 19000Hz, WCDM A MODE

Test Equipment:

[v High Pass Filter

EMCO Horn 118 GHz ‘ Horn > 18GHz ‘ Limit ‘
-

| T60; §/N: 2238 @3m j j FCC 24

Hi Frequency Cables )
Pre-amplifer 1-26 GHe Pre-amplifer 26-40 GHz
™ (2 ) Me-3) -6y Mz
T145 Agilent 3008A

SAreading: Ant. Pol. | SG reading Gam EIRP Linit | Margm
(dBuV/m) {HV) (dBm) (dBd) (dBm) : {dBm) (dB)

452 i -51.7 . 75 -48.0 -130 -350
453 H S5 . 75 478 -13.0 -348

Rev. 4127
MNote: No other emissions were detected above the sysiem noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

PCS Band WCDMA+HSPDA Spurious & Harmonic (EIRP)

High Frequency Substitution Measurement
Compliance Certification Services, Fremont Sm B-Chamber

Company: TOSHIBA

Project #: 07111140

Date: 62042007

Test Engineer: MENGISTU MEKURILA
Configuration: EUT Inside the Laptop
Mode: T 1900MHz, HEDPA MODE

Test Equipment:

EMCO Horn 1-18GHz ‘ Horn > 18GHz ‘ Limit ‘
[v High Pass Filter
| T60; §/N: 2238 @3m j j | FCC 24 j

Hi Frequency Cables

Pre-amplifer 1-26 GHz Pre-amplifer 26-40GHz ‘

(2 f) F@-38 [ @-68) M2

| T145 Agilent 30084 j |

SAreading: Ant. Pol. | SG reading Gam EIRP
(dBuV/m) (H/V) (dBm) (dBd) (dBm)

448 i -521 . 75 -484
450 H 518 . 75 -48.1

Rev 4127
MNote: No other emissi i d ahove the system noise floor.
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REPORT NO: 07U11140-1B1 DATE: JULY 13,2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

8. SETUP PHOTOS

RADIATED RF MEASUREMENT SETUP FOR MOBILE CONFIGURATION

RADIATED FRONT PHOTO
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REPORT NO: 07U11140-1B1 DATE: JULY 13, 2007
EUT: CDMA CELL-PCS MODULE FCC ID: CJ6UPA3547G3

RADIATED BACK PHOTO

END OF REPORT
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